
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

252772      ASTM A 283 C 0000              0.175    0.500    0.014    0.011    0.120    0.020    0.020    0.040    0.007    0.038    0.004    0.004    0.002

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

252772          5020            13340301        1.0000          43.589(KSI)     64.933(KSI)     29(%)           8

252772          5080            13340291        1.0000          42.626(KSI)     64.326(KSI)     29(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

252772          5020            13340301        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          5020            13340302        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          5030            13340221        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          5030            13340222        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          5080            13340291        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          5080            13340292        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6010            13340181        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6010            13340182        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6050            13340211        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6050            13340212        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6060            13340261        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6060            13340262        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6070            13340251        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6070            13340252        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6080            13340231        1.0000          96.0000         240.0000        A-6                            B1772           000020

252772          6080            13340232        1.0000          96.0000         240.0000        A-6                            B1772           000020

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

252772          5020            13340301        1000660146      1000001174

252772          5020            13340302        1000660146      1000001174

252772          5030            13340221        1000660146      1000001174

252772          5030            13340222        1000660146      1000001174

252772          5080            13340291        1000660146      1000001174

252772          5080            13340292        1000660146      1000001174

252772          6010            13340181        1000660146      1000001174

252772          6010            13340182        1000660146      1000001174

252772          6050            13340211        1000660146      1000001174

252772          6050            13340212        1000660146      1000001174
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

252772          6060            13340261        1000660146      1000001174

252772          6060            13340262        1000660146      1000001174

252772          6070            13340251        1000660146      1000001174

252772          6070            13340252        1000660146      1000001174

252772          6080            13340231        1000660146      1000001174

252772          6080            13340232        1000660146      1000001174

   

   

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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